<@ sustainability

Review

Biological Treatment, Advanced Oxidation and Membrane
Separation for Landfill Leachate Treatment: A Review

Arailym Kamal !, Ardak Makhatova (7, Bakzhan Yergali 2, Aigerim Baidullayeva !, Aliya Satayeva 3(,

Jong Kim (0, Vassilis J. Inglezakis >(”, Stavros G. Poulopoulos 2

check for
updates

Citation: Kamal, A.; Makhatova, A.;
Yergali, B.; Baidullayeva, A.;
Satayeva, A.; Kim, J.; Inglezakis, V.J.;
Poulopoulos, S.G.; Arkhangelsky, E.
Biological Treatment, Advanced
Oxidation and Membrane Separation
for Landfill Leachate Treatment:

A Review. Sustainability 2022, 14,
14427. https://doi.org/10.3390/
sul42114427

Academic Editors: Danilo Spasiano

and Xiaowei Li

Received: 8 September 2022
[...]
18% up-flow anaerobic sludge blanket reactor (UASB), 17% conventional activated sludge
process (CAS), 15% sequential batch reactors (SBRs), 8% membrane bioreactors (MBRs) and
21% several other bioreactor types.

A review on 188 papers reports that CAS, SBRs and UASB reactors can remove over
90% of COD with a concentration ranging from 3500-2000 ppm and 80% of ammonium
removal with a concentration ranging from 100-1000 ppm [24]. Recently Wang et al.
published a review on the use of activated sludge reactors for the treatment of landfill
leachates [22]. The data show that aerobic SBRs can achieve 70-85% COD removal and
MBRs 70-100% for influent COD between 1348-5445 ppm. Moreover, SBRs are the preferred
process for landfill leachate ammonium removal, reaching levels of 95-99%, while MRBs
can achieve removals of 80-95%. The ammonium removal is enhanced by adding an
additional carbon source to the reactors. The UASB process demonstrates high retention
efficiency and has been frequently applied in the treatment of landfill leachates operating
with a hydraulic retention time (HRT) of 1.25-2 days and very high influent COD up to
almost 50,000 ppm, with a removal rate of 76-80%. Anaerobic MBRs have shown good
removal rates of 62-95% but with considerably lower influent COD up to 13,000 ppm.



Sustainability 2022, 14, 14427

4 0f 32

A literature review shows that the most used type of activated sludge bioreactor
for landfill leachate treatment is the SBR due their simple structure and large capacity
(Figure 1) [22].

30

27 26

N
i
1

23

N
—_
1

-
o]
1

Number of publications
N o
P 1

] 1 1
0 ‘ T ‘ T ‘ T ‘ T T T T T T
CAS GMSAR MABR MBR SBR

Figure 1. The number of publications focusing on a particular type of reactor.

The same chamber is used for wastewater and landfill leachate treatment in SBRs. The
treatment is comprised of four steps; feeding, aerobic/anoxic/anaerobic reaction, settling
and discharge [25]. One of the advantages of SBRs in the treatment of landfill leachate is the
ability to carry out nitrification and denitrification in a single tank and its adaptability when
influent composition fluctuates [26,27]. However, the anoxic denitrification step demon-
strates low TN retention, which is a result of carbon consumption in the aeration zone [25].
Furthermore, the number of scientific works focusing on full-scale SBRs (treating landfill
leachate) optimization is not high [28]. MBRs comprise a CAS process with the clarifier
replaced by a membrane, which mostly removes suspended solids and retains higher acti-
vated sludge concentrations in the reactor. MBRs are attractive alternative because of their
high sludge concentration leading to high COD removal [22]. In addition, they generally
produce better quality effluents than CAS systems, thus requiring reduced post-treatment,
while they also have a much reduced footprint compared CAS systems [4]. The major
drawback of MBRs is membrane fouling, which creates operational problems. The HRTs
of full scale units vary between 2 and 45 days and COD removal is between 60-100% [4].
Full-scale anaerobic and aerobic MBRs have similar performance when operating at similar
HRT values (5-20 days) with average COD retentions around 85%. However, anaerobic
MRBs do not remove ammonia, and thus post-treatment is necessary by stripping or, more
usually, nitrification [4].

In MABRs the biofilm grows on a membrane which is permeable for a gas, and acts
as O, source and support for the biofilm [25]. The main advantage of the MABR over
other bioreactors is the much more efficient oxygen supply, and thus, reduced operational
costs. Landfill leachate treatment by MABR may reach up to 99% of nitrification witha 35 g
O, /m2-day transfer rate [25]. Syron studied the performance of a pilot-scale MABR for the
treatment of landfill leachate [29]. The results showed that with an average HRT of about
5 days, the reactor achieved 80-99% nitrification and 30-90% COD removal. The authors
conclude that optimization of MABR may facilitate the development of efficient and low-
energy leachate treatment techniques. In UASB, the leachate flows upwards (the entrance
is located at the bottom of the reactor) through an anaerobic sludge blanket, which consists
of bacteria that have formed into granules and are therefore retained in the reactor. UASB



Sustainability 2022, 14, 14427

5o0f 32

leachate treatment improves biomass retention and promotes the elimination of soluble
COD by up to 90%; nevertheless widespread application of this method is limited due to
the low ammonium removal and reactivity to toxic materials [25]. Anaerobic processes
produce biogas, comprised of methane and carbon dioxide, which may be used to generate
electricity in large plants or for heating the reactor.

As mentioned above, a combination of biological, chemical and physical methods
significantly improves lachate treatment efficiency. Biological treatment followed by reverse
osmosis was proven to be powerful, achieving the elimination of more than 95% of COD
and up to 77.3% N-NH;* from landfill leachate [30,31]. Application of reverse osmosis after
biological treatment demonstrated up to 99.5% COD and 99.8% ammonium retention [21].
Inglezakis et al. studied the impact of the photochemical post-treatment method (after
physical and biological processes); the results demonstrated improved TOC removal (from
37% to 59%); the method was proven to almost entirely remove TN and eliminate up to 85%
of TC, however, did not show significant influence on ammonia elimination [6]. Innovative
landfill leachate treatment with integration of the first stage (biological oxidation, coagula-
tion, photo-Fenton method), and second stage (biological oxidation) was investigated by
Silva et al. and resulted in 62-99% ammonium nitrogen and 88% TSS removal [32]. The
leachate was collected from an aerated lagoon at a leachate treatment plant with a COD
concentration of around 4000 and N-NHy* between 200-2170 ppm [32].

Finally, it should be noted that Robinson et al. rightfully argue that there is a large
gap between academic research and the reality of leachate treatment plant design and
operation, and thus data from full scale plants are of particular importance [33]. Table 2
presents recent studies on MABR.



Sustainability 2022, 14, 14427

6 of 32

Table 2. Review of biological reactors used for landfill leachate treatment.

Reactor . . COD Influent N-NH4 BOD/COD o % N-NH,4 o 1
Type Country Experimental Conditions mg/L Influent, mg/L Ratio % COD Removal Removal % TN Removal Year Ref
. 1.2-4.2 80-96
_. _ .0 = 3 _ _ _ ;
CAS Brazil pH=6HRT =16 h;Q=44m>/h 12-42 kg/h (as TKN) 80-96 (as TKN) 61-97 2017 [34]
GMSAR Malaysia Anaerobic; T =37 °C; pH=7 270-239 717 - 71 - - 2020 [35]
Aerobic; T =21-27 °C;
pH=75-8 HRT =4-7.5d; . . g . )
MABR Ireland polydimethyl siloxane (PDMS) 1000-3000 500-750 <0.2 30-90 80-99 2015 [29]
membrane
Aerobic; T=25+0.5°C;
MABR China pH=75+0.05;HRT =19 h; 362.10 + 17.16 26.82 + 0.72 - 94.34 - 78.21 2019 [36]
PDMS membrane
T=23+2°C;,pH=87-9.5;
MABR China HRT = 14-32 h; polyvinylidene 367-2158 21.4-74.3 - 88.4-97.1 383 +3.7 90< 2019 [37]
fluoride (PVDF) membrane
Anaerobic-anoxic-aerobic;
MABR China T=25+1°C;pH=8.7-9.5; 30.03-181.81 + 2.50 - - 82.40 - 88.52 2020 [38]
HRT = 24 h; PDMS membrane
. Aerobic; T =25.0 +£ 2.0 °C;
MABR China pH = 7.5-8.5; PVDF membrane 5298.2 543 - 82.0 80.3 76.7 2021 [39]
. Anaerobic; pH = 8-8.6; )
MABR Malaysia HRT = 1-4 d; PVDF membrane 5678 - - 70-76 - - 2021 [40]
Aerobic; T=19 £ 4.3°C;
MABR Italy pH =72+ 0.09; ZeeLung 100-990 32.1-37.1 £ 8.7 - 89 93 - 2022 [41]
membrane
Aerobic-anoxic/oxic;
MBR China HRT = 168 h; flat sheet 4000-20,000 1450-2100 - 81 99 75 2017 [42]
membrane
Aerobic; pH = 7.5-8.0;
HRT = 12 h; PVDF membrane; 85 )
MBR Japan membrane permeate flux 9273 119 0.71 96 90 (as TKN) 2017 [43]
() = 0.4286 m®/m2d !
Aerobic; T=25°C; pH="7.5;
MBR Algeria HRT =12 h; UF Carbosep M5 10,500 311.51 0.52 93-95 - - 2018 [44]

membrane




Sustainability 2022, 14, 14427

7 of 32

Table 2. Cont.

Reactor
Type

Country

Experimental Conditions

COD Influent
mg/L

N-NH,
Influent, mg/L

BOD/COD
Ratio

% COD Removal

% N-NH4
Removal

% TN Removal !

Year

Ref

MBR

Italy

T =29-37°C; pH = 7.5; gel
GPT-BW 30 membrane;
J=71-325 LMH

1368 + 422

35 £46

95

57.4-77.3

2018

[30]

MBR

Brazil

Aerobic; T =25-30 °C; pH = 3.5;
HRT =48 h; poly(etherimide)
(PEI) membrane; ] = 20-32 LMH

1552-6899

844-1815 (NH;_N)

0.03-0.1

68

53 + 19 (NH;-N)

2019

[45]

MBR

Canada

Aerated submerged MBR;
T=20+1°C; HRT =48.8-51.3 h;
Zee-Weed, ZW-1 membrane;
J=7.41LMH

1038-1096

219-1040 £ 33

23.8-99.7

2019

[46]

MBR

China

Anaerobic-anoxic-oxic MBR
(AAO-MBR); T=23 +2°C;
HRT = 37.1-95.3 h; PVDF
membrane

385-442

17-58

89

78

2019

[47]

MBR

China

Anaerobic fluidized bed MBR
AMFBR); T =21.5 —31.5°C;
HRT = 10 d; hollow fiber (HF)
membrane

385

42

89.5-90.9 £ 2.8

919924 +24

2019

[48]

MBR

Thailand

Two-stage activated sludge (AS)
system;
HRT =12-24h

<200

<40

97-98

91-94 (NH;-N)

88

2019

[49]

MBR

Brazil

MBR-NF FME-NF; T = 25 °C;
pH =7-8; HRT = 12-24 h; PEI
membrane

3238-3374

431-448

22-27

27

2020

[50]

MBR

China

pH =3-10

5000 £ 1000

1500 + 500

<0.1

25.21-47.37

2020

[51]

MBR

China

MBR-Ozonation

477.9

684 (NH;)

0.07

51.13

2020

[52]

MBR

Thailand

Anaerobic-aerobic; pH = 6.9-7.5;
HRT = 24 h; HF membrane

3200-5800 £ 610

25 (NH3-N)

95-98

80-84 (NH;-N)

83-88

2020

[53]

MBR

Thailand

Anaerobic-aerobic; pH = 6.9-9.2;
HRT = 1-2.5 d; PVDF membrane

2873 — 28,889

51-130 (NH;-N)

0.5-0.76

70-96

97-100 (NH;-N)

58-97 (as TKN)

2020

[54]

MBR

Thailand

Anaerobic-aerobic;
pH =4.35-6.46; HRT =4 d;
polyethylene (PE)

19,296 — 26,012

410.4-648.5
(NH3-N)

99.3

99.2

94.3 (as TKN)

2020

[55]




Sustainability 2022, 14, 14427

8 of 32

Table 2. Cont.

Reactor

Type

Country

Experimental Conditions

COD Influent
mg/L

N-NH,
Influent, mg/L

BOD/COD
Ratio

% COD Removal

% N-NH4
Removal

% TN Removal !

Year

Ref

MBR

Turkey

Anaerobic MBR; T =35 +1°C;
HRT =12-48 d;
polypropylene (PP) membrane;
Net flux = 0.5-5.5 LMH

7014 £ 250

1000 + 200

0.1-0.3

62-98

90 87

2020

[56]

MBR

Turkey

Electro-MBR; T =25 + 4 °C;
pH=8-9.1, HRT =5 d; HF
membrane; Net flux = 1 LMH

65,000

1.815

0.55

3-15

78-86 (NH3-N) -

2020

[57]

MBR

Turkey

Sequencing batch MBR;
T=25+4°C,pH=75385;
HRT =15 d; PVDF membrane;
J=721LMH

18,656 & 12,098

3090 + 84 (NHs)

98

99 (NHs) -

2020

[58]

MBR

Turkey

MBR-UF-Electrooxidation;
pH =3.5-10

15,475

2342

>97

>99 -

2020

[59]

MBR

Brazil

Electro-MBR; pH =7;
polyethersulfone
(PES)/PES-graphene oxide (GO)
membrane;
J=72LMH

863 £+ 183

66-68

2021

[60]

MBR

China

Anaerobic baffed MBR (ABMBR);
HRT = 6 d; polymethyl
methacrylate (PMMA)

membrane

12,700

1583.16 £+ 101.03

80.38-91.2

21.56-99.4
(NH3-N)

2021

[61]

MBR

India

Electro-Fenton MBR (Batch);
pH =7; HRT = 4 d; PP membrane

23,200 + 2054

2196 + 106 (NH;-N)

0.15-0.25

90.62

84.66 (NH;-N) -

2021

[62]

MBR

Thailand

Anaerobic MBR;
T=295+13°C;
pH=69 £ 0.8 HRT =3 d;
chlorinated polyethylene (PE)
membrane; ] =0.18 m3/m2day*1

342-5253

140-685 (NH3-N)

474-794 +13.7

63.1-99.9 (NH;-N)

74.6-99.8 (as TKN)

2021

[63]

SBR

Canada

Activated sludge (AS)
SBR/granular sludge (GS)
SBR; T=204+2°C;
pH > 65

448-654

225 +£21

70

738 55

2017

[64]




Sustainability 2022, 14, 14427

9 of 32

Table 2. Cont.

Reactor

COD Influent

N-NH4

BOD/COD

% N-NH4

. oys o 0, 1
Type Country Experimental Conditions mg/L Influent, mg/L Ratio % COD Removal Removal % TN Removal Year Ref
SBR Canada ASBR/ G?ﬁ?g : 520 +2°G 810 + 83 12845 15 67-87 99 56 + 12 2017 [65]
. SBR with aeration phase;
SBR China T=25+1°C; pH=7.5-85 3820 1010 0.32 >85 100 >95 2017 [66]
. Bio-Chemical SBR;
SBR Estonia pH =75 + 03; HRT = 23-28 d 11,800 =+ 4000 1170 + 330 0.57 £0.17 100 86 - 2017 [67]
SBR Poland T=37°C;HRT=2d 4125 775 0.15 5-10 46-78 - 2017 [68]
. Partial nitritation (PN)-SBR;
SBR Vietnam T = 28-32 °C; HRT = 3.85 d 2770 + 85 3096 + 542 241 11 - - 2017 [69]
SBR Canada Aerobic SBR 1050-1400 890-1100 <0.1 25 99.7 - 2018 [70]
PN-SBR/Integrated
. fermentation and denitritation
SBR China (IFD-SBR); T = 21-26 °C; 2109 + 200 1736 £+ 40 - 19.7 25 95 2018 [71]
HRT =44.7-65h/20.5-100 h
SBR Greece Twin SBR; HRT = 11.67 d 1295-1819 562-1627 0.25 15+78 98-99 71+£12 2018 [28]
Biological ASBR; T = 32-34 °C;
SBR Iran pH = 7-8.33; HRT = 4.1 d 10,500 461 0.68 81.2 - - 2018 [72]
Aerobic, anaerobic, combined 1918-2398
SBR Kazakhstan aerobic/anaerobic SBR; 2(758,;(2)93)8 (100% removal by - %48_;(2)9(:? - - 2018 [6]
pH=7-12; HRT=15d as stripping) a
Aerobic SBR; T =35 °C;
SBR Poland HRT = 3d 7758 980 0.12 90 92 - 2018 [73]
Aerobic SBR; T = 20-30 °C; y
SBR Portugal HRT = 47-7d 400 8 0.05 54 - 86 2019 [74]
SBR Slovenia T=14-23°C;pH=65-75 671 211 0.3 - 95 - 2018 [16]
: pH=72+0.1; g . i .
SBR China HRT = 18 h 4500-12,490 1734-2350 50 48.4-23.4 25 2019 [75]
SBR China Biological SBR 2080 2875 0-0.8 66.4-81.5 - - 2019 [76]
SBR India Biological SBR; pH =7.5; 600-2100 § . 70.5-73.2 . : 2019 [77]

HRT=15h




Sustainability 2022, 14, 14427

10 of 32

Table 2. Cont.

Reactor

COD Influent

N-NH4

BOD/COD

% N-NH4

5 e} o, o 1
Type Country Experimental Conditions mg/L Influent, mg/L Ratio % COD Removal Removal % TN Removal Year Ref
SBR Italy PN-SBR 6617 + 3444 1196 + 616 0.20 >70 94 50 2019 [78]
SBR Poland T=23+2°C 2510 £+ 22 399 £+ 21 - 35 - - 2019 [79]
Poland . 5
SBR Aerobic SBR; T = 18-20 °C 3600—4500 750-990 0.11 93 98 - 2019 [80]
Anaerobic ammonium
SBR Poland oxidation-SBR; T =33 £ 1 °C; 1670-2070 320-470 0.02-0.80 42+2 91-99.9 78.9-89.9 2019 [81]
pH=78+02,HRT=1d
SBR Portugal Multistage ;%R;:z; 24-335°C; 3596-8302 858-2480 0.04-0.47 90 + 1 . 7144 2019 [82]
United Aerobic SBR; T = 23-25 °C;
SBR Kingdom pH = 7.2-7.8; HRT = 16 3520 142.5 - 58.6 99.8 - 2019 [83]
PN-SBR and Integrated
SBR China fermentation and denitrification 2039 + 217 1760 + 126 - 100 83 98.3 2020 [84]
(IFD)-SBR; T = 25-28.2 °C;
SBR Malaysia T=20-25"CpH=7+1; 1673-2343.3 1789-2127.5 0.1 49.9-84.5 53.2-93.1 - 2020 [85]
HRT=1.7d
Aerobic-SBR + RO; polyamide
SBR Poland (PA) membrane; 720-2180 400-910 0.06-0.82 18.8-20.0 98.9-99.0 46.7-86.4 2021 [86]

J=11.3-10"°L/m?2s!

1 TKN = Total Kjeldahl nitrogen.



Sustainability 2022, 14, 14427

11 of 32

3. Advanced Oxidation Processes

Advanced Oxidation Processes (AOPs) are highly efficient in the removal of resistant
organic compounds in water [87-89]. Since AOPs are widely used in wastewater treatment,
they are applicable in the treatment of landfill leachates as well [90]. AOPs proceed through
the production of highly oxidative agents such as hydroxyl radicals .OH, which are able to
oxidize a sufficient number of salts, mineral acids, and organic compounds, converting them
ultimately into HO and CO;. The mechanism of AOPs involves activation of hydroxyl
radicals that can consequently degrade high concentrations of contaminants to less than
5 nug/L [91]. Nevertheless, application of AOPs for leachate treatment is limited due to
potential formation of toxic by-products [91].

In AOPs, the most common generated oxidative agent is hydroxyl radical possessing a
highly oxidative nature, which can be obtained by several methods. The hydroxyl radicals
are mainly generated in two ways:

e  Photochemical: UV/H,0,, UV /O3, UV/O3/H,0;, photo-Fenton/Fenton-like, photo-
catalytic oxidation [91];

e  Non-photochemical: ozonation at elevated pH (>8.5), O3/HO;, O3/ catalyst, Fenton
(H,O, /Fe?*) [91].

The reaction rate of photochemical processes can be enhanced by integration of ozone,
hydrogen peroxide, semiconductors, and metal salts [92]. According to the literature,
water/wastewater that undergoes photochemical AOP treatment will benefit from [93]:

Increased reaction rates compared to similar methods without any light source;
Mild temperature, pressure and pH conditions;

Possibility to select among a variety of oxidants;

Additional benefits regarding the organoleptic characteristics of purified water.

The efficiency of pollutant removal by photochemical processes is influenced by